
ITEM # 0037952

MODEL # L-PS915PST

TRELLIS WITH PLANTER BOX

Questions, problems, missing parts? Before returning to your retailer, call our customer
service department at 1-800-643-0067, 8  a.m. - 8 p.m., EST, Monday - Friday.

Lowes.com/gardentreasures

Français p. 7   

Español p. 13  

 

XXXXXX 1



PACKAGE CONTENTS

A

B

D

C

E

PART
A

B

C

1

2

1

Back Board

Finial

Long Planter Board

DESCRIPTION QUANTITY PART
D

E

2

1

Short Planter Board

Shelf

DESCRIPTION QUANTITY

2 Lowes.com/gardentreasures



HARDWARE CONTENTS (NOT  TO SCALE)

Qty. 4

AA

SAFETY INFORMATION

PREPARATION

Qty. 8

BB

Qty. 4

CC DD

M6 x 50 mm
Bolt

M6 x 25 mm
Bolt

Qty. 4

M6 NutM6 Flat Washer

3

Qty. 1

EE

Qty. 2

FF

������������	
��
M6 Wrench

�
���
����
��������������
�����
����
��������
s���
���
�
�
��������
����
����
!������"
����

�
�
list and hardware contents list. If any part is mis���"��������"
��������
��


��
�
�����
���
�
!

product.

Estimated Assembly Time: 25 minutes.

Tools required for assembly: Wrench (included).

$�
��
��
���
!
�
�
��
����
���
������������
���
��


��
��"�
�����
���
����
��

�������
�
!
�������
�

WARNING
FOR OUTDOOR USE ONLY! Keep all children and pets away from assembly area. Keep assembly
��
���
��
��
����
��������������
���
�������!�������
��
��"���"
��!���
���%
�!��"��"������!
����������
line, or electrical wires.

CAUTION
DO NOT��%
�
�"!

���������
!
���
���	��
����
���������
�����!����
�"
���&!
�����
�����"����
����"�
!���������
�����������

����
���
������!�������������
�������
��
���
���
�
!
����������
������
��'������������"
�
��
!
�������
��*��
����
�
!�
�
!
�
�
�����������
���
������
�����
���
���
��
�����
������������!
�������
�"!

�����
��

$���

���������������
�"!
+�;;�����

<��
�����="���
�
�
����
�



ASSEMBLY INSTRUCTIONS

1. Connect the long planter board (C) to the
    short planter boards (D), securing them 
    with bolts (CC) and flat washers (BB).

Hardware Used

1

3

BB

CC

2. Connect the back board (A) to the short
    planter boards (D), securing them with 
    bolts (AA), flat washers (BB) and nuts (DD).

3. Put the shelf (E) on the bottom of the
    assembled planter box.

x 4M6 x 15 mm Bolt

Hardware Used

4

x 4M6 Flat Washer

x 4M6 x 35 mm BoltAA

BB

DD

x 4

x 4

M6 Flat Washer

BB

C

D

CC
BB

CC

2

A D

DD

DD

AA

AA

BB

BB

E

M6 Nut

Lowes.com/gardentreasures



ASSEMBLY INSTRUCTIONS

4. Use the stakes (FF) to secure the
    assembled trellis to the lawn.

Hardware Used

4

5 B

D

A

FF

5. Insert the two finials (B) to the top of the
    back board (A).

5

x 2�����������
Stake

CARE AND MAINTENANCE

To extend the life of the trellis, clean the trellis completely with a soft dry towel before using.

SIX-MONTH LIMITED WARRANTY

This limited warranty is extended to the original purchaser and applies to defects in material and
workmanship of your item provided the item is maintained with care and used only for personal,
residential purposes.
The manufacturer warranty for this item, is to be free of defects in material and workmanship for a
�
����������*>?@G	��H�������
�
�
�������������
��
�������������
��
���
�%��
��
���
�
�
��

�JV��J�Z;J���[�����!
����@!
��������
��
���������
���%
��
�������
�
��������
��%
������
����
compensate the individual or any outside party for assembling or disassembling the product.
This warranty gives you certain rights, and you may have other rights that vary from state to state.

FF

Lowes.com/gardentreasures



REPLACEMENT PARTS LIST

For replacement parts, call our customer service department at 1-800-643-0067, 8  a.m. - 8 p.m., EST,
Monday - Friday.

Printed in China
Garden Treasures® is a registered trademark

of LF, LLC. All Rights Reserved.

PART#
A

B

C

D

E

AA

BB

CC

DD

EE

FF

       PART#
#37952-A

#37952-B

#37952-C

#37952-D

#37952-E

#37952-AA

#37952-BB

#37952-CC

#37952-DD

#37952-EE

#37952-FF

Back Board

Finial

Long Planter Board

Short Planter Board

Shelf

M6 x 35 Blot

M6 Flat Washer

M6 x 15 Blot

M6 Nut

M6 Wrench

������V����	
��


DESCRIPTION

6

A

B

D

C

E

AA BB CC

DD EE FF

Lowes.com/gardentreasures



Lowes.com/gardentreasures

ARTICLE # 0037952

MODÈLE #L-PS915PST

TREILLIS AVEC JARDINIÈRE

7

 

Des questions, des problèmes, des pièces manquantes? Avant de retourner l’article au 
détaillant, appelez notre service à la clientèle au 1 800 643-0067, entre 8 h et 20 h (HNE), 
du lundi au vendredi.



A

B

D

C

E

A

B

C

1

2

1

Planche Arrière

Fleuron

Planche De Jardinière Longue

D

E

2

1

Planche De Jardinière Court

Tablette

DESCRIPTION

CONTENU DE L’EMBALLAGE

PIÈCE DESCRIPTION QTÉ PIÈCE QTÉ

8 Lowes.com/gardentreasures



Qté 4

AA

Qté 8

BB

Qté 4

CC DD

Boulon M6 
de 50 mm

Boulon M6 
de 25 mm

Qté 4

Écrou M6Rondelles 
Plate M6

Qté 1

EE

Qté 2

FF

$�_�

�����
�
100 mm

Clé M6

QUINCAILLERIE INCLUSE

CONSIGNES DE SÉCURITÉ

PRÉPARATION

Avant de commencer l’assemblage, assurez-vous de disposer de toutes les pièces. Comparez le 
contenu de l’emballage avec la liste des pièces et celle de la quincaillerie. En cas de pièce 
manquante ou endommagée, n’essayez pas d’assembler le produit.

Temps estimé de montage: 60 minutes.

Outils nécessaires pour l’assemblage : clé (incluse).

Veuillez, s’il vous plait, lire et vous assurer de comprendre tout le manuel avant d’essayer de monter,
d’opérer ou d’installer ce produit.

AVERTISSEMENTS
POUR USAGE À L’EXTÉRIEUR SEULEMENT! Assurez-vous que les enfants et les animaux ne
s’approchent pas de l'endroit où vous assemblez la tonnelle. Assurez-vous de procéder à 
l'assemblage à au moins 6 ft. de toute forme d'obstacle, par exemple une clôture, un garage, une
maison, une voûte de branches, une corde à linge ou des fils électriques.

MISES EN GARDE
ÉVITEZ de serrer excessivement les écrous. Soyez prudent, car certaines pièces peuvent avoir des 
bords coupants. Lorsque vous assemblez ou que vous utilisez ce produit, prenez toujours des 
mesures de sécurité pour diminuer les risques de blessure et de dommages au produit. Assurez-vous 
que la tonnelle est assemblée adéquatement avant de l'utiliser. Vérifiez et resserrez les écrous 
régulièrement.

Poids maximal des jardinières: 33 lbs.

9 Lowes.com/gardentreasures



1. Raccordez la planche de jardinière longue (C) aux 
    planches de jardinière courtes (D) et fixez-les à 
    l’aide de boulons (CC) et de rondelles plates (BB).

1

3

BB

CC

2. Raccordez la planche arrière (A) aux planches de 
    jardinière courtes (D) et fixez-les à l’aide de boulons 
    (AA) et de rondelles plates (BB) et d’écrous (DD).

3. Placez la tablette (E) au bas de la jardinière 
    assemblée.

x 4Boulon M6 de 
25 mm

x 4Rondelles 
Plate M6

x 4
Boulon M6 
de 50 mmAA

BB

DD

x 4

x 4

Rondelles 
Plate M6

BB

C

D

CC
BB

CC

2

A D

DD

DD

AA

AA

BB

BB

E

Écrou M6

INSTRUCTIONS POUR L’ASSEMBLAGE

Quincaillerie Utilisée

Quincaillerie Utilisée

10 Lowes.com/gardentreasures



INSTRUCTIONS POUR L’ASSEMBLAGE

4. Fixez le treillis assemblé au sol à l'aide des piquets 
    (FF).

Quincaillerie Utilisée

4

5 B

D

A

FF

5. Insérez les deux faîteaux (B) dans le haut de la 
    planche arrière (A).

x 2$�_�

�����

100 mm

FF

ENTRETIEN

Pour prolonger la durée de vie de la treillis, nettoyez-la avec un linge doux et sec avant de l'utiliser.

GARANTIE LIMITÉE DE SIX (6) MOIS

Cette garantie limitée ne s'applique qu’à l’acheteur initial du produit et se limite aux défauts de 
matériaux et de fabrication lorsque le produit a été correctement entretenu et qu’il a été utilisé à des 
fins personnelles et résidentielles.
Le fabricant garantit cet article contre les défauts de matériaux et de fabrication pour une période de
	H|�}�~�*>H	��	��%�����
���_�
����������
��%
����
��
����!��
������
�
��
�%��
���������
�
��
���
��V����Z;J���[��<
���������
��
����
��������
������s de transport et de manutention et il ne 
dédommagera pas l'acheteur ni aucun tiers pour l'assemblage ou le démontage du produit. Cette 
garantie vous offre certains droits. Il est possible que vous disposiez également d’autres droits qui 
varient d’un État ou d’une province à l’autre.

11 Lowes.com/gardentreasures



LISTE DES PIÈCES DE RECHANGE

Pour obtenir des pièces de rechange, appelez notre service à la clientèle au 1 800 643-0067, entre
8 h et 20 h (HNE), du lundi au vendredi.

A

B

C

D

E

AA

BB

CC

DD

EE

FF

#37952-A

#37952-B

#37952-C

#37952-D

#37952-E

#37952-AA

#37952-BB

#37952-CC

#37952-DD

#37952-EE

#37952-FF

Planche Arrière

Fleuron

Planche De Jardinière Longue

Planche De Jardinière Court

Tablette

Boulon M6 de 50 mm

Rondelles Plate M6

Boulon M6 de 25 mm

Écrou M6

Clé M6

$�_�

�����
�������

DESCRIPTION

A

B

D

C

E

AA BB CC

DD EE FF

PIÈCE PIÈCE#

12

Imprimé en Chine
Garden Treasures® est une marque éposée

de LF, LLC. Tous droits réservés.

Lowes.com/gardentreasures



Lowes.com/gardentreasures

ARTÍCULO # 0037952

MODELO # L-PS915PST

ENREJADOS CON MACETA
PARA PLANTAS

13

 

¿Preguntas, problemas, piezas faltantes?  Antes de volver a la tienda, llame a nuestro
Departamento de Servicio al Cliente al 1-800-643-0067 de lunes a viernes de 8 a.m. a 8 p.m.,
hora estándar del Este.



A

B

D

C

E

PIEZA
A

B

C

1

2

1

Tabla Posterior

Remate

Tabla Larga De La Maceta

DESCRIPCIÓN Cant. PIEZA
D

E

2

1

Planche De Jardinière Court

Repisa

DESCRIPCIÓN Cant.

CONTENIDO DEL PAQUETE

14 Lowes.com/gardentreasures



Cant. 4

AA

Cant. 8

BB

Cant. 4

CC DD

Perno 
M6 x 15 mm

Perno 
M6 x 25 mm

Cant. 4

Tuerca 
M6

Arandela 
Plana M6

Cant. 1

EE

Cant. 2

FF

Estaca 
�����������

Llave 
M6

INFORMACIÓN DE SEGURIDAD

PREPARACIÓN

Antes de comenzar a ensamblar, compruebe que todas las piezas estén presentes. Compare las 
piezas con la lista del contenido del paquete y la lista de aditamentos. Si falta alguna pieza o está 
dañada, no intente ensamblar o utilizar el producto.

Tiempo estimado de montaje: 60 minutos.

Herramientas necesarias para el ensamblaje: Llave (se incluye).

Por favor lea y asegurese que entiende todo el manual antes de tratar de montar, operar o instalar
esteproducto.

ADVERTENCIAS
PARA USO EN EXTERIORES SOLAMENTE! Mantenga a niños y mascotas alejados del área de
ensamblaje. Mantenga el área de ensamblaje a al menos 6 ft. de cualquier obstrucción, como
cercas, garajes, casas, ramas sobresalientes, cuerdas para ropa o cables eléctricos.

PRECAUCIONES
NO apriete demasiado las tuercas. Algunas partes pueden presentar bordes filosos. Cuando 
ensamble y use este producto, tome siempre las precauciones de seguridad básicas para reducir el 
riesgo de lesiones personales y daños al producto. Asegúrese de que la pérgola esté ensamblada 
adecuadamente antes de usarla, y revise y apriete los pernos regularmente.

Capacidad máxima de la maceta: 33 lbs.

ADITAMENTOS

15 Lowes.com/gardentreasures



1. Conecte la tabla larga de la maceta (C) a las 
    tablas pequeñas de la maceta (D) y asegúrelas 
    con pernos (CC) y arandelas planas (BB).

Aditamentos utilizados

1

2

3

BB

CC

2. Coloque los dos remates (B) en la parte 
    superior de la tabla posterior (A).

3. Coloque la repisa (E) en la parte inferior de la 
    maceta ensamblada.

x 4Perno 
M6 x 25 mm

Aditamentos utilizados

x 4Arandela Plana 
M6

x 4
Perno 
M6 x 15 mmAA

BB

DD

x 4

x 4

Arandela Plana 
M6

BB

C

D

CC
BB

CC

A D

DD

DD

AA

AA

BB

BB

E

Tuerca 
M6

INSTRUCCIONES DE ENSAMBLAJE

16 Lowes.com/gardentreasures



4. Use las estacas (FF) para asegurar el enrejado 
    ensamblado al césped.

Aditamentos utilizados

4

5 B

D

A

FF

5. Coloque los dos remates (B) en la parte 
superior de la tabla posterior (A).

x 2Estaca 
�����������

FF

INSTRUCCIONES DE ENSAMBLAJE

CUIDADO Y MANTENIMIENTO

Para extender la vida útil de la enrejado, límpiela con una toalla suave y seca antes de usarla.

SEIS MESES DE GARANTÍA LIMITADA

Esta garantía limitada se extiende al comprador original y la misma se aplica a defectos en el material 
y la mano de obra de su artículo, siempre que el artículo se conserve con cuidado y sólo se utilice 
para fines personales y residenciales. El fabricante garantiza que este artículo no presentará defectos 
de fabricación en materiales y mano de obra duran

�����
�������
����
�
���	��
���
�
�����"���
defecto, llame a nuestro departamento de servicio a�����
�

�����JV��J�Z;J���[������������
�������������
fabricante no se hará responsable de los costos de transporte o entrega ni tampoco compensará a la 
persona o a terceros por el ensamblado o desensamblado del producto. Esta garantía le otorga 
ciertos derechos, pero usted puede tener otros derechos que varían según el estado.

�[ Lowes.com/gardentreasures



PIEZA
A

B

C

D

E

AA

BB

CC

DD

EE

FF

PIEZA#
#37952-A

#37952-B

#37952-C

#37952-D

#37952-E

#37952-AA

#37952-BB

#37952-CC

#37952-DD

#37952-EE

#37952-FF

Tabla Posterior

Remate

Tabla Larga De La Maceta

Planche De Jardinière Court

Repisa

Perno M6 x 15 mm

Arandela Plana M6

Perno M6 x 25 mm

Tuerca M6

Llave M6

��
���������������

DESCRIPCIÓN

A

B

D

C

E

AA BB CC

DD EE FF

LISTA DE PIEZAS DE REPUESTO

Para piezas de repuesto, póngase en contacto con nuestro Departamento de Servicio al Cliente al
�JV��J�Z;J���[���
����
����%�
��
���
�V��������V�p�����!����
�
�������
����

�

18

Impreso en China
Garden Treasures® est une marque éposée

�
�<���<<���@��������
�����
�%���

<��
�����="���
�
�
����
�




